
 
 

 

 
 

 
 

KLINE’S ISLAND SEWER SYSTEM 
Regional Act 537 Plan 

SUBMITTED TO: 
PENNSYLVANIA DEPARTMENT OF ENVIRONMENTAL PROTECTION 

 
SUBMITTED BY: 

KLINE’S ISLAND SEWER SYSTEM MUNICIPALITIES 
 

April 16, 2025 

  

Prepared by: 

ARRO Consulting, Inc. 

108 W. Airport Road 

Lititz, PA  17543 

       

 

 

 

PC Submission – 04/16/2025                                                     ARRO No. 10784.24 

 



                                   KLINE'S ISLAND SEWER SYSTEM INTERIM ACT 537 PLAN  

 

 

 

 

 



K L I N E ’ S  I S L A N D  S E W E R  S Y S T E M                                                                            
R E G I O N A L  A C T  5 3 7  P L A N  
[...]
Upper Macungie Township 

There are no potable water supply systems not owned by Lehigh County Authority in Upper Macungie 
Township. LCA’s Central Lehigh Division provides service to 7,955 residential, commercial and industrial 
customers in the Township. 

 

Hanover Township 

Hanover Township has one property, located at 2100 Hoover Avenue, within the KISS service area and not 
served by the LCA Allentown Division. It is served by the City of Bethlehem. A map of the Hanover Township 
water distribution system, which is water supplied by the LCA Allentown Division, is included in Appendix 10. 

 

Upper Milford Township 

There are no potable water supply systems not owned by Lehigh County Authority in Upper Milford Township. 
The LCA Central Lehigh Division provides service to 506 customers in the Township, and the LCA Upper Milford 
Central Division provides service to 100 customers in the Township. A map of the Upper Milford water system 
is included in Appendix 10. 

 

 



K L I N E ’ S  I S L A N D  S E W E R  S Y S T E M                                                                            
R E G I O N A L  A C T  5 3 7  P L A N  

 

PC Submission – 04/16/2025   I I - 7  P a g e  
ARRO No. 10784.24 

Lowhill Township 

There are no potable water supply systems not owned by Lehigh County Authority in Lowhill Township. The 
LCA Central Lehigh Division provides service to 43 customers in the Township as shown in the “LCA Suburban 
Potable Water Supply” map in Appendix 10. 

 

Weisenberg Township 

There are no potable water supply systems not owned by Lehigh County Authority in Weisenberg Township. 
The LCA Central Lehigh Division provides service to 173 customers in the area of the Township that discharges 
to the KISS, as shown in the “LCA Suburban Potable Water Supply” map in Appendix 10. 

 

City of Allentown 

The City of Allentown owns the water system that is operated by Lehigh County Authority under the terms of 
a 50-year lease agreement that commenced in 2013. The water sources for the LCA Allentown Division include 
Schantz Spring, Crystal Spring, the Little Lehigh Creek, and the Lehigh River. The LCA Allentown Division serves 
33,610 developed properties in the City, and provides wholesale water service to several external 
municipalities and authorities including: Lehigh County Authority’s Central Lehigh Division, Salisbury Township, 
South Whitehall Township, Whitehall Township Authority, and Hanover Township. A map of the Allentown 
water system is included in Appendix 10. 

 

North Whitehall Township 

The developed areas of North Whitehall Township receive public water service through agreements with 
Lehigh County Authority and the Northampton Borough Municipal Authority (NBMA). The LCA North 
Whitehall Division provides service to 986 customers in the Township, through a water supply interconnection 
agreement with NBMA, whose water source is the Lehigh River. A map of the North Whitehall water system is 
included in Appendix 10. 

 

Whitehall Township 

The KISS areas of Whitehall Township are served by two different water utilities: 

1. Whitehall Township Authority provides water service to 2,909 connections via several groundwater wells 
in the Jordan Creek, Coplay Creek, Lehigh River, and Catasauqua Creek watersheds. See the “Overall 
System Map – Whitehall Township Authority” included in Appendix 10. 

2. Northampton Borough Municipal Authority provides water service to the eastern portion of the township. 
Its primary source of water is the Lehigh River. See the “Coplay Borough and Whitehall Township Water 
Supply” map included in Appendix 10. 



K L I N E ’ S  I S L A N D  S E W E R  S Y S T E M                                                                            
R E G I O N A L  A C T  5 3 7  P L A N  

 

PC Submission – 04/16/2025   I I - 8  P a g e  
ARRO No. 10784.24 

 

Borough of Coplay 

1. The entire Borough of Coplay within the KISS region is provided water service through the Northampton 
Borough Municipal Authority. See the “Coplay Borough and Whitehall Township Water Supply” map 
included in Appendix 10. 

 

 

G.  WETLAND IDENTIFICATION 

The National Wetlands Inventory for Pennsylvania was consulted to determine if wetlands or hydric soils were 
located in the area of the proposed project. Appendix 4 includes a map indicating those areas identified as 
wetlands or hydric soils. Since the selected alternative does not propose any new infrastructure, there is no 
impact to wetlands or hydric soils. 

 

# # # 



K L I N E ’ S  I S L A N D  S E W E R  S Y S T E M                                                                            
R E G I O N A L  A C T  5 3 7  P L A N  

 

PC Submission – 04/16/2025   I I I -  1  P a g e  
ARRO No. 10784.24 

III.  EXISTING SEWAGE FACILITIES IN THE PLANNING AREA     

Sewage flows to the KIWWTP originate from the municipalities shown in Exhibit III-1. The allocation of treatment 
capacity for each municipality, based on a contractual agreement, is also summarized in Exhibit III-1. A large 
portion of these flows comes from the LCA Signatories, which encompasses seven municipalities. A significant 
portion of the LCA flow receives pretreatment at the LCA Industrial Pretreatment Plant (PTP). This partially treated 
wastewater is then conveyed to the City of Allentown’s KIWWTP.  

Municipality  Municipalities Capacity (MGD) 

LCA 

Borough of Alburtis 
Lowhill Township 

Borough of Macungie 
Lower Macungie Township 
Upper Macungie Township 

Upper Milford Township 
Weisenberg Township 

10.79 

Lower Macungie Lower Macungie Township1 0.25 

Allentown 
City of Allentown 

Hanover Township 
18.82 

Coplay/Whitehall Sewer 
Authority 

Borough of Coplay 
Whitehall Township 

North Whitehall Township 
3.76 

Emmaus Borough of Emmaus 1.40 

Salisbury Salisbury Township 1.99 

South Whitehall South Whitehall Township 2.99 

TOTAL (to the KIWWTP) 40.00 
 

1 Lower Macungie Township owns 0.25 MGD of allocation directly from the City of Allentown, which is used for a 
portion of the Township’s sewer flows that do not flow into the LCA interceptor system. 

 
Exhibit III – 1: Current Allocations to the KIWWTP by Municipality 

 
  



K L I N E ’ S  I S L A N D  S E W E R  S Y S T E M                                                                            
R E G I O N A L  A C T  5 3 7  P L A N  

 

PC Submission – 04/16/2025   I I I -  2  P a g e  
ARRO No. 10784.24 

A.  MUNICIPAL AND NON-MUNICIPAL, INDIVIDUAL, AND COMMUNITY SEWERAGE SYSTEMS IN 
THE PLANNING AREA          

1.   LOCATION, SIZE, AND OWNERSHIP OF FACILITIES 

The location, size and ownership of each municipality and Authority collection system can be found in the 
Collection System Maps (Appendix 2).  

2.  TREATMENT PROCESSES WITHIN EXISTING FACILITIES 

There is one permitted treatment facility within the planning area; the Kline’s Island Wastewater 
Treatment Plant (KIWWTP). All flows within the planning area are treated at the KIWWTP before being 
discharged to the Lehigh River. The KIWWTP operates under NPDES Permit Number PA0026000. The most 
recent Water Quality Management permit number is 3915403. 

LCA also owns and operates a pretreatment facility to reduce high-strength industrial waste. Since this 
facility ultimately discharges to KIWWTP and is not a direct stream discharge, there is not an NPDES 
permit associated with the facility. 

  KLINE’S ISLAND WWTP (KIWWTP)  

The KIWWTP is a two-stage trickling filter plant that provides secondary treatment and ammonia 
reduction. The plant treats sewage from the City of Allentown and 14 surrounding municipalities. The 
KIWWTP was initially constructed in 1928 and operates under NPDES Permit Number PA0026000. Permit 
limits at the time this Regional Act 537 Plan was completed are as follows: 

  



K L I N E ’ S  I S L A N D  S E W E R  S Y S T E M                                                                            
R E G I O N A L  A C T  5 3 7  P L A N  

 

PC Submission – 04/16/2025   I I I -  3  P a g e  
ARRO No. 10784.24 

 

Parameter 
Average 

Monthly 

Average 

Weekly 

Instantaneous 

Maximum 

 (mg/L) (mg/L) (mg/L) 

BOD5 20 30 40 

TSS 30 45 60 

NH3-N:    

05/01-10/31 5.0  10.0 

11/01-04/30 15.0   

DO A minimum of 5.0 mg/L at all times 

Fecal Coliform:    

05/01-09/30 200/100 mL as a geometric mean   

10/01-04/30 2,000/100 mL as a geometric 
mean 

  

pH 6.0 – 9.0 SU at all times   

TRC 0.50  1.0 

Cadmium Monitor and Report   

Exhibit III – 2:  KIWWTP Current Permit Limits 

 

There are approximately 950 miles of collector and interceptor sewer systems that transport sewage to 
the KIWWTP. These sewer systems are individually owned and operated. None of the tributary sewers are 
combined sewers. Once sewage reaches the KIWWTP, it is conveyed through the treatment process which 
consists of headworks (screening and grit removal), primary sedimentation, carbonaceous trickling filter, 
intermediate sedimentation, nitrifying trickling filters, final sedimentation, and finally disinfection before 
being discharged to the Lehigh River. The plant also has sludge dewatering and digestion facilities on site. 
A process schematic of the KIWWTP follows. 

 



K L I N E ’ S  I S L A N D  S E W E R  S Y S T E M                                                                            
R E G I O N A L  A C T  5 3 7  P L A N  

 

PC Submission – 04/16/2025   I I I -  4  P a g e  
ARRO No. 10784.24 

 

Exhibit III – 3:  KIWWTP Process Flow Schematic 

 

  CONVEYANCE FACILITIES 

There are several interceptor systems and pump stations used to convey sewage from the service area to 
the KIWWTP.  

The major interceptors and trunklines comprising the LCA service area include the following: 

• Western Lehigh Interceptor (LCA) 
• Industrial Blvd Trunkline (UMT) 
• Lower Iron Run Interceptor (LCA)   
• Breinigsville Trunkline (LCA) 
• Upper Macungie Trunkline (UMT)   
• Alburtis Macungie Trunkline (LCA) 

The City of Allentown conveyance system is comprised of the following Interceptors: 

• Little Lehigh 
• Southside 
• Trout Creek 
• East Side 
• Jordan Creek 
• Lehigh 



K L I N E ’ S  I S L A N D  S E W E R  S Y S T E M                                                                            
R E G I O N A L  A C T  5 3 7  P L A N  

 

PC Submission – 04/16/2025   I I I -  5  P a g e  
ARRO No. 10784.24 

• Hanover 
• Allentown-Emmaus 
• Cedar Creek  

The two major conveyance related pump stations include the following: 

• Spring Creek Pump Station (LCA) 
• Park Pump Station (LCA) 

 

3.  PROBLEMS WITH EXISTING FACILITIES 

LCA INDUSTRIAL PRETREATMENT PLANT (PTP) 

Much of the facility is nearing its useful life and will require significant upgrades. LCA will be considering 
alternatives for this upgrade including an option to require the industries to perform their own 
pretreatment of their waste. Regardless of the alternative selected, it will include the necessary organic 
(BOD) reduction to prevent an organic overload at the KIWWTP. Therefore, the PTP is not considered a 
critical component of this Plan. Pretreatment of high-strength waste will still be provided, regardless of 
the selected alternative. 

 

KLINE’S ISLAND WWTP (KIWWTP)  

The KIWWTP has consistently met its NPDES effluent requirements for years. Aside from infrequent 
maintenance issues, the plant can be relied upon to perform consistently.  Even with increased flows due 
to RDII, including May 2019 when the monthly flow averaged 47.46 MGD, permit conditions were met 
every day.  

Operation and maintenance of the facility has been consistently performed in accordance with industry 
standards. Repair, preventative and predictive maintenance on all system components has been recorded 
and scheduled under a computerized maintenance management system (CMMS).  A Master Plan is 
prepared every five years and a Capital improvement Plan based on the Master Plan recommendations 
and staff input is updated annually.  

As noted in other sections of this report hydraulic loading is a concern during wet-weather events which 
occasionally result in activation of Outfall 003 and during prolonged periods of persistent wet-weather 
such as the 2018-2019 period. Outfall 003 is activated when the influent flow rate reaches approximately 
87 MGD. 

The firm capacity of the KIWWTP’s influent pumping system is approximately 85 MGD (i.e. the capacity 
with one pump out of service for maintenance).  Therefore, if Outfall 003 did not exist and if the influent 
pumping system was operating at its firm capacity, all flow to the KIWWTP in excess of 85 MGD would 
overflow in the upstream conveyance system.  If all pumps were in operation during a peak flow event 
resulting in approximately 90 MGD being pumped into the KIWWTP, 90 MGD would initially flow through 
the aerated grit chambers and primary settling tanks, but due to capacity limitations of the primary 



K L I N E ’ S  I S L A N D  S E W E R  S Y S T E M                                                                            
R E G I O N A L  A C T  5 3 7  P L A N  

 

PC Submission – 04/16/2025   I I I -  6  P a g e  
ARRO No. 10784.24 

effluent pumping system, which pumps primary effluent to the plastic media tricking filters, only 85 - 87 
MGD of primary effluent would be pumped to the plastic media trickling filters and approximately 3 - 5 
MGD would overflow the walls of the aerated grit chambers and primary settling tanks. 

Based on the current configuration of the KIWWTP’s upstream conveyance system, the peak flow that can 
be currently conveyed to the KIWWTP is approximately 105 MGD, resulting in approximately 85-87 MGD 
being pumped into the KIWWTP for treatment. Any peak flows over approximately 87 MGD are diverted 
to the Little Lehigh Creek through Outfall 003.  

The plant has been in operation since 1928 and has undergone a series of improvements over its lifetime 
to expand its capacity, improve its effluent quality, and replace aging or outdated equipment and 
infrastructure. The plant performs secondary and tertiary treatment using biological trickling 
filters. Due to capacity expansions over the years, the plant’s peak flow has increased, reducing the 
frequency with which Outfall 003 has been used. As part of the Act 537 planning effort, LCA evaluated 
several improvements to the KIWWTP to increase its ultimate peak flow capacity to 150 MGD - as 
modeling clearly indicates there will be an increase in future peak flows to KIWWTP (as the result of 
mitigating current upstream sanitary sewer constrictions). The proposed improvements to the core 
conveyance system will result in a future higher peak flow reaching the treatment plant based on detailed 
modeling conducted by Arcadis. This Regional Act 537 Plan does not include capacity expansion at 
KIWWTP because the potential need for capacity expansion is beyond the planning horizon of this plan. 

LCA engaged AECOM to evaluate the Biochemical Oxygen Demand (BOD) capacity of the KIWWTP. This 
assessment was conducted using an updated GPS-X process model to analyze the plant's capacity under 
various conditions. A copy of the full report can be found in Appendix 6. 

LITTLE LEHIGH INTERCEPTOR (LLI)   

COA’s 30”- 36" cast in place Little Lehigh Interceptor (LLI) was constructed in 1928 to convey flow from 
the City of Allentown to the 1926 60” Jordan Creek Interceptor (JCI) immediately upstream of KIWWTP. 
This interceptor connected planned tributary interceptors and trunklines. COA and its surrounding 
communities have experienced significant development, leading to increased demand on the existing 
sewer infrastructure. Constructed in phases from 1928 to 1998, the current network, including the LLI and 
its connected interceptors, is unable to adequately handle current and anticipated future flows, 
necessitating the development of the KISS Relief Interceptor (KRI). 

SSOs currently occur at Outfall 003 and directly upstream of the Water Filtration Plant. Other major SSOs 